NOTICE OF REGULAR MEETING REVISED

OF THE
SOUTH ORANGE COUNTY WASTEWATER AUTHORITY
ENGINEERING COMMITTEE

February 13, 2025
8:30 a.m.

NOTICE IS HEREBY GIVEN that a Regular Meeting of the South Orange County Wastewater Authority (SOCWA)
Engineering Committee was called to be held on February 13, 2025, at 8:30 a.m. SOCWA staff will be present and
conducting the meeting at the SOCWA Administrative Office located at 34156 Del Obispo Street, Dana Point,
California.

THE SOCWA MEETING ROOM IS WHEELCHAIR ACCESSIBLE. IF YOU REQUIRE ANY SPECIAL DISABILITY RELATED
ACCOMMODATIONS, PLEASE CONTACT THE SOUTH ORANGE COUNTY WASTEWATER AUTHORITY SECRETARY’S OFFICE AT (949)
234-5452 AT LEAST SEVENTY-TWO (72) HOURS PRIOR TO THE SCHEDULED MEETING TO REQUEST SUCH ACCOMMODATIONS.
[...]
the coordination and review of a 10-mile-
long purified water pipeline and a Dechlo-
rination Facility. Justin coordinated with the
client, multiple municipalities, and subcon-
sultants to ensure that all stakeholder’s
needs were incorporated into the design
plans. The project included securing ease-
ments, environmental permitting, a bridge
hung pipe crossing of the San Diego River, a
jack and bore crossing underneath the CA-
67 freeway, and a submerged inlet into Lake
Jennings.

- Project engineer for the ongoing Septic
to Sewer Planning project for Elsinore Valley
Municipal Water District, California. The pro-
ject includes approximately 57,000 feet of
pipeline and 1,000 lateral connections within
the Sedco Hills and Avenues regions of the
District's service area. Carollo is providing
full preliminary design, survey, field data col-
lection and investigation, final design, and
construction services. The project has a
compressed schedule with plans to com-
plete construction over a 24-month period.

-> Civil design and pipeline engineer for
the Eastern Municipal Water District, Warm
Springs Lift Station replacement design. The
project includes new 36-inch gravity sewer
connections, dual force main connections
from the new lift station, and complete de-
sign on the on-site yard piping, utility sys-
tems, and site grading design.

- Project engineer for the Eastern Munici-
pal Water District EMWD), California, Warm
Springs Lift Station Condition Assessment
Project. This project involved the condition
assessment of the 30-year-old lift station
and 15,600 LF of the two influent sewers
(36- to 42-inch diameter), including 52
manholes. To avoid manned entry into the

aging lift station wet well, a drone was used
to capture video footage of the internal
condition. Multi-sensor (LiDar/Sonar/high
resolution video footage) of the two sewers
and manholes were captured and assessed.
For the lift station, a comparison was made
between constructing a new lift station or
rehabilitating the existing station from a dry-
pit configuration with horizontal centrifugal
pumps to a submersible wet-well configura-
tion. Ultimately, EMWD chose to design and
construct a new lift station.

- Project engineer for the Eastern Munici-
pal Water District, California, Indian Street
Sewer Crossing Preliminary Design. Project
included scheduling and coordination, client
presentations and budget tracking, and the
design of approximately 3,000 feet of new
15-inch sewer main to replace and under-
sized existing line. Project included analyz-
ing alignment alternatives, pre-planning co-
ordination with Caltrans for a new crossing
of State Route 60, field survey, geotechnical
investigations, and CCTV inspection

- Pipeline engineer for the Hi-Desert
Water District, California, Phase | Collection
System. Responsible for engineering
services during construction for the Phase |
collection system construction. Project
included 77 miles of pipeline, including
gravity and force main construction, twelve
jack and bore crossings under Cal Trans
right of way, over 5000 private property
connections, and three lift stations.
Engineering services include on-site
support, RFI and submittal responses,
technical reports and memo, cost
estimating, and final record drawings.

- Project engineer for the County of San
Diego, California, Los Coches Sewer Reha-
bilitation. As the Project Engineer, Justin was
responsible for designing rehabilitation so-
lutions for the existing VCP sewer pipe and
manholes including a Cured-In-Place Pipe

51



Justin Mercer, PE

(CIPP) lining system and epoxy coating of
the manholes. Justin was also responsible
for determining access routes to each man-
hole, designing an Articulated Concrete
Block Matt System for protection of shallow
sewer pipe, and restoration of the Los Co-
ches creek bed. Justin produced design
plans, specifications, and a cost estimate in
accordance with client criteria.

- Project engineer for the City of San Di-
ego, California, Pomerado Reservoir Up-
grades. As the Project Engineer, Justin was
responsible for designing reservoir up-
grades including corrosion repair, altitude
valve and vault replacement, and an over-
flow pipe dechlorination assembly. He also
reviewed plans and specifications for com-
pleteness, constructability, and adherence to
client design criteria and comments.

- Project engineer for the Naval Facilities
Engineering Command Southwest (NAVFAC
SW), California, P-110 Littoral Combat Ship
Mission Module Readiness Center, Naval
Base San Diego. Justin was responsible for
the design of site renovations of an existing
building to accommodate semi-trailer traffic
delivering Mission Module Containers. The
project included the design of a wash rack
system to clean the containers, including an
elevated platform, equipment storage
room, wash containment area, pressure
wash equipment, closed-loop recycle sys-
tem, sand/oil/ water separator, and auto-
matic diversion control valves. Justin also
coordinated with an interdisciplinary De-
sign-Build team during weekly meetings.

- Project engineer for the United States
Army Corps of Engineers, Benbrook Texas,
Drinking Water System Evaluation. For this
project, Justin performed a field evaluation
of 13 existing drinking water wells, hydro-
pneumatics tanks, and chlorination systems.
He researched well installation records,
equipment maintenance records, and oper-
ational issues. Additionally, Justin deter-
mined system deficiencies and recom-
mended equipment upgrades, including the
installation of Programmable Logic Control-
lers to standardize well operations and re-
duce maintenance issues.

- Project manager for San Diego Gas and
Electric, San Diego, California, Power Your
Drive. Justin managed, designed, and
stamped plans for Electric Vehicle Charging
Stations at both commercial and multifamily
residential parking lots. Justin was responsi-
ble for developing plans in accordance with
the California Building Code section 11A&B:
Accessibility. Additional responsibilities in-
cluded:

e Participating in site walks, customer
conference calls, and weekly design co-
ordination meetings.

e Permitting projects through multiple
local and state agencies throughout
southern California.

e Providing project support through
construction.

- Project engineer for NAVFAC SW, Camp
Pendleton, California, P-970 Ammunition
Storage Facility. As a part of this project Jus-
tin was tasked with performing civil site de-
sign for a High Explosives Ammunition bun-
ker, Small Arms Magazine, and Ammunition
Storage and Segregation Facility including
100,000 cu yds of grading, over 5 miles of
utilities, a water booster pump station, fire
water storage tanks, and a sewer lift station.
He created civil engineering drawings for
water, storm drain, sewer, force main, road,
grading, erosion control, traffic control, and
site & horizontal control in AutoCAD Civil
3D. Justin also performed hydraulic, grading
and stormwater calculations.

- Project engineer for NAVFAC SW, Naval
Base Coronado Coastal Campus, California,
P-892, 919, 952, & 776. Justin performed the
civil site design for the new Navy Seal team
campus including a Mobile Communica-
tions Detachment Warehouse, Activity Op-
erations Facility, Human Performance Train-
ing Center, Armory, and Medical-Dive Op-
erations Building. He was also responsible
for the creation of the civil engineering de-
sign plans, including demoalition, site, hori-
zontal control, grading, utilities, and associ-
ated details in AutoCAD Civil 3D. Justin also
designed LID features including bioretention
basins, drywells, permeable pavements, and
vegetated swales.

52



Education

MS Electrical Engineering,
Youngstown State
University, 2017

BS Electrical Engineering,
Tribhuvan University,
Nepal, 2013

Licenses

Professional Engineer,
California

Certification

Engineer Electrical A
Category, Nepal
Engineering Council, 2015

Sanjit Khanal, PE

Sanjit Khanal is an electrical engineer with experience in electrical manufacturing. His
previous experience includes designing industrial induction heating systems. At
Carollo, he has worked on multiple projects designing electrical systems for water

and wastewater treatment plants.

Relevant Experience

- Electrical design engineer for the City of
Aurora, Colorado, Sand Creek Water Reuse
Facility (SCWRF) Rehabilitation and Im-
provements. Project includes the design im-
provements to the facility's existing aeration
blowers, secondary clarifiers, and mixed lig-
uor recycle (MLR) pump in the east biologi-
cal nutrient removal (BNR) reactor. Addi-
tionally on the Electrical side, the project
also includes the design of relocation of an
unused generator from the Wemlinger Wa-
ter Purification Facility (WPF) and connec-
tion to the SCWREF electrical system to pro-
vide emergency backup power.

- Electrical design engineer for the City of
Greeley, Colorado, Nitrification Phase Il Pro-
ject. This CMAR project included addition of
two new selector basins and one new aera-
tion basin to increase plant capacity. The ex-
isting RAS pump station was upgraded from
70 to 115HP and the addition of a new MLR
pumping station, 200HP was included.
Other project elements included designing
a new centrate treatment facility and up-
grading the chemical storage facility. For the
electrical distribution system for added load
to the plant, a new electrical building was
designed to be powered from a new
750KVA transformer.

- Electrical staff professional providing
construction support for the Denver Water,
Colorado, 75-mgd North Water Treatment
Plant. This greenfield project involves electri-
cal, instrumentation and controls, security,
and communications preliminary design for
the new advanced water filtration facility in
Denver, Colorado. The plant will initially
treat 10-150 mgd with expansion capabilities
of up to 250 mgd. The design includes inte-
gration of new technologies and design ap-
proaches to streamline future design pro-
jects for Denver Water and has accommo-
dation for future unit processes such as
ozonation, ultraviolet (UV) disinfection, and
granular activated carbon (GAC) absorption.

- Electrical design engineer for Pasco
County, Florida, Southeast WWTP Expan-
sion. Project includes upgrading the entire
facility, increasing the plant treatment ca-
pacity from 3 mgd to 6 mgd. Work includes
extensive utility coordination to upgrade the
existing service entrance transformer to in-
corporate added loads in the plant, adding
new main switchgear, adding new backup
generator 1000KW size, upgrading and add-
ing new load distribution systems over en-
tire plant as per new process upgrades.

- Electrical staff professional providing
construction support for the South Orange
County Wastewater Authority, California, JB
Latham Facility Plan Improvements — Phase
2 Biosolids Upgrades. Project included up-
grading existing DAF thickeners and im-
provements to the existing digesters and
energy recovery building. Electrical up-
grades included improvements to the exist-
ing motor control centers, adding new mo-
tor control centers, and new distribution
systems to accommodate process upgrade
needs.

- Electrical staff professional providing
construction support for South Platte Re-
new, Colorado, Electrical Improvements De-
sign and Construction. The scope of the
electrical portion of the project included two
low-voltage switchgear upgrades and re-
placements, and switchboards in Head-
works Building, power and communication
centrate valve vault, and a new pump sta-
tion control panel.

53



Education

BS Electrical Engineering,
University of California
Irvine, 1989

Licenses

Control System Engineer,
California

Professional
Affiliations

International Society of
Automation (ISA)

John Lin, PE

John Lin has more than 30 years of experience in the field of instrumentation and
control systems. He has expertise in preparing designs and specifications in
instrumentation and control systems, coordinating design and construction activities,
and monitoring consultant designs for compliance with engineering standards. John
also has skills in Taylor ProWorx Plus, Schneider Electric Control Expert, Modicon
Quantum PLC, Unity M580 PLC, and Wonderware InTouch.

Relevant Experience

- Instrumentation and control systems en-
gineer for various wastewater and water
treatment plant projects, Santa Ana, Califor-
nia, including the City of San Diego Point
Loma Wastewater Treatment Plant Digester
Upgrades and the Orange County Sanita-
tion District's Plant 1 PL-36 PLC/HMI Pro-
gramming Project. Responsibilities included
programming wastewater treatment plant
control operations using Modicon Quantum
PLC. The systems being programmed in-
cluded DAF, recycle pumps, TWAS pumps,
and DAF polymer batching systems. John
also programmed PLC I/O simulation soft-
ware from SS technologies to test PLC pro-
grams. Performed point-to-point and func-
tional testing of HMI/PLC programs and
prepared design, specifications, P&ID, and
cost estimates of instruments and data ac-
quisition systems needed for the construc-
tion of wastewater treatment plants. Other
tasks included oversight of contractor com-
pliance to specifications, reviewing contrac-
tor's shop drawings, developing control
strategies for operation of the wastewater
treatment plant, and performing field
equipment start-up and operator training.

- Senior engineer for the Orange County
Sanitation District, California. Projects in-
cluded the P1-105 Headworks Rehab at
Plant 1, P2-66 Plant 2 Headworks Replace-
ment, P2-92 Sludge Dewatering and Odor
Control at Plant 2, J-117B Ocean Outfall Sys-
tem Rehabilitation, P1-36-2 Secondary
Treatment Improvement, and P1-76 Trick-
ling Filter Rehabilitation. John's responsibili-
ties on these projects included:

e Assisted in the pre-design phase by
reviewing project proposals and consult-
ant’s technical memorandums and con-
trol philosophy. Also developed scope of
work, staffing requirements, preliminary
budget.

e Reviewed I/C design submittals,
P&ID’s, SCADA block diagrams, control
strategies, PLC 1/O lists, PLC /O points
loading, control panels and electrical
schematics. John also attended project
meetings and workshops and worked
closely with consultants to ensure the
design complied with District's Engineer-
ing Standards and met the need of op-
eration.

e Assisted with construction by devel-
oping PLC/HMI programming according
to control strategy, managing other pro-
grammer’s progress to ensure quality
work was completed on schedule, and
providing technical advice to help re-
solve problems with the control strategy.
In addition, he attended construction
meetings and reviewed submittals for
compliance with contract document.

e Reviewed/developed commissioning
testing procedures and ensured a seam-
less transition between the new and ex-
isting SCADA system. John also con-
ducted loop checks (ORT — Operational
Readiness Test), Functional Acceptance
Tests, and operator training.

e Responded to operation requests by
adding an MSP restart button on HMI,
adding/deleting equipment interlocks,
evaluating alarms, and revising pro-
gramming based on the change of pro-
cesses.

- Applications engineer for the Baxter
Healthcare Expansion project, Los Alamitos,
California. Developed HMI screens using
Wonderware InTouch and a sequence of
operations for various areas of a pharma-
ceutical manufacturing plant including
Buffer Prep, Media Prep, and Bioreactors.
Programmed pharmaceutical manufactur-
ing plant control sequences using Modicon
Quantum PLC.

54



FEE ESTIMATE

CAROLLO FEE ESTIMATE

SOCWA
JBL TREATMENT PLANT DIGESTER, FLARE, AND HEAT EXCHANGER & PIPING REPLACEMENT FINAL DESIGN
Hourly Billing Rate | $320 $320 $282 $250 $210 $185 $211 $175 $153 $16.00
1)
c
s £ "
1Y N~ [7)]
[ T C = c L
(V] . =] cC o 2 o)
= [ £ ©c o0 = -
D c " w- X S 1] 5 3}
5 5 . 5 s R £s8 g & =
Task 5 =2 o o 2 = n o 4 2w S
TASK DESCRIPTION o g % £ £ 3 Q S & & w 235 = = T o
No. 5 5 £ % 2 £ 2 5 v o n R 5 3 o